GENERIC PRODUCTS

Acetylcysteine, Effervescent tablets 200 mg, 600 mg
Alendronate sodium, Tablets 10, 70 mg
Alfuzosin,Tablets 2.5mg

Alfuzosin, ER Tablets 10 mg

Ambroxol, Effervescent tablets 60 mg

Amlodipine maleate, Tablets 5, 10 mg

Amoxicillin, Capsules 250, 500 mg

Amoxicillin, Injection 0.12, 0.25,0.5,1,2¢g
Amoxicillin + Clavulanic Acid, Tablets 250/125 mg (*)
Amoxicillin + Clavulanic Acid, Tablets 500/125 mg (*)
Amoxicillin + Clavulanic Acid, Tablets 875/125 mg (*)
Amoxicillin + Clavulanic Acid, sterile Injection 0.5+1,1+0.2, 2+0.2
Amoxicillin + Clavulanic Acid, PFOS 125/31.25/5ml, 250/62.5/5ml
Amoxicillin, Tablets 500, 1000 mg

Amoxicillin trinydrate sugar free, PFOS 125 mg / 5ml, 250 mg/5m|
Azathioprine, Film-coated Tablets 25, 50 mg
Azithromycin, Tablets 250, 500, 600 mg

Azithomycin, Suspension 100 /5 ml, 200 mg/5ml
Azithromycin, Injectable 500 mg

Benazepril HCI, Tablets 5, 10, 20 mg

Bicalutamide, Tablets 50, 150 mg

Calcium carbonate + Vitamin D3, Effervescent tablets
1000mg + 880 I.U.

Calcium carbonate, Effervescent tablets 1000 mg
Carvedilol, Tablets 3.125, 6.25, 12.5, 25 mg
Cefalexin, Capsules 250, 500 mg

Cefalexin, Tablets 250, 500, 750, 1000 mg

Cefazolin, PFI1 0.25,0.5,1,2¢g

Cefepime, PF1 0.5,1, 2¢g

Cefixime, Tablets 200,400mg

Cefotaxime, PFI 0.25,0.5,1,2¢g

Cefoxitin, Injection 1,2 g

Cefpodoxime, Tablets 100, 200mg

Cefpodoxime proxetil, PFOS 40mg/5ml

Cefprozil, PFOS 125, 250mg/5ml

Cefprozil, Tablets 250, 500mg

Ceftazidime pentahydrate, PFI 0.25, 0.5, 1, 2,3 g



Ceftriaxone, PFl 0.25,0.5,1,2¢g

Cefuroxime, PFIl 0.25,0.75,1.5 g

Cefuroxime axetil, Tablets 125, 250, 500 mg
Cetirizine, Tablets 10 mg

Ciprofloxacin, Film coated tablets 250, 500, 750 mg
Ciprofloxacin, Solution for infusion 2 mg/ml

Cisapride, Oral solution 5 mg /5 ml

Citalopram, Film-coated tablets 10,20,30,40 mg
Citalopram, Oral solution 40 mg/ml

Clarithromycin, Film-coated tablets 250, 500 mg
Clarithromycin, PFOS 125 mg /5 ml, 250 mg / 5 m|
Clindamycin Capsules 75, 150, 300mg

Clopidogrel, Tablets 75 mg (available 2010)
Didanosine, EC Capsules 125, 200, 250, 400mg
Donepezil, Tablets 5, 10 mg

Dorzolamide, Eye drop solution 100 mg /5 ml
Dorzolamide + Timolol, Eye drop solution 200 mg + 25 mg /5 ml
Enalapril + HCT, Tablets 20mg + 12,5mg
Escitalopram Tablets 5, 10, 15, 20 mg

Felodipine, Tablets SR 2.5, 5, 10 mg

Ferrous gluconate, Effervescent tablets 695 mg
Fexofenadine, Film-coated tablets 30, 60, 120, 180 mg
Finasteride, Tabs 5 mg

Flucloxacillin, Injection 0.25, 0.5, 1, 2 g

Fluconazole, Injection i.v.-100 mg,- 200mg, - 400 mg
Fluoxetine, Tablets 10, 20, 40 mg

Fluoxetine, oral Solution 200mg/5ml

Fosinopril sodium + HCTZ, Tablets 20+12.5 mg, 10+12.5 mg
Furosemide, Tablets 40 mg

Gabapentin, Capsules 100, 300, 400 mg

Gabapentin, Tablets 600, 800 mg

Gliclazide, Tablets 80 mg

Glimepiride, Film-coated tablets 1, 2, 3, 4 mg
Ibuprofen, Film-coated tablets 400, 600 mg

Irbesartan, Tablets 75, 150, 300 mg

Irbesartan + HCTZ, Tablets 150 + 12.5 mg

Iron Sucrose, Injection 100mg Fe+++ amp. 5Sml (new!)
Lamotrigine, Tablets 2, 5, 25, 50, 100, 200 mg
Lansoprazole, Capsules 15, 30 mg

Latanoprost, Eye drop solution 50 mcg/ml, 2.5 ml



Leflunomide, Film-coated Tablets 10, 20, 100 mg

Letrozole, Tablets 2.5 mg

Levetiracetam, Tabs, 250, 500, 750, 1000 mg (available 2010)
Levofloxacin, Injectable 5mg/ml

Levofloxacin, Tablets 250, 500 mg

Lisinopril, Tablets 2.5, 10, 20, 30, 40 mg

Lisinopril + HCT, Tablets 10/12.5 mg, 20/12.5 mg, 20/25 mg
Loratadine, Tablets 10 mg

Losartan, Tablets 25,50,100 mg

Losartan + HCTZ, Tablets 50/12.5 mg, 100/12.5 mg, 100/25 mg
Memantine tablets 10 mg

Metformin, Film coated tablets 500, 850 mg

Metformin, Film coated tablets 1000 mg
Methylprednisolone, Tablets 4, 8, 16, 32 mg
Metoclopramide, Solution (drops) 5 mg/ml

Mirtazapine, Tablets 15, 30, 45 mg

Mirtazapine, Oral Dispersible tablets 15, 30, 45 mg
Morphine, Effervescent tablets 20 mg

Mycophenolate mofetil, Tablets 250, 500mg

Nateglinide, Tablets 60, 120, 180mg

Olanzapine, Tablets 2.5, 5, 7.5, 10, 15 mg

Omeprazole, Capsules (pellets) EC 10, 20, 40 mg
Ondansetron, Film-coated tablets 4, 8 mg

Ondansetron, Oral Dispersible tablets 4, 8 mg
Ondansetron, Vial perfusion solution 8mg/4m

Pantoprazole, Tablets 20, 40 mg

Paracetamol + Codeine, Effervescent tablets 500 + 30 mg
Paracetamol, Effervescent tablets 500 mg

Paracetamol, tablets 500, 1000 mg (available shortly)
Paroxetine, Tablets 20, 30mg

Penicillin VV, Suspension 250mg /5 ml

Penicillin V potassium Tablets, 250, 800,21000mg, 1.0 m, 1.5m
Perindopril, Tablets 2, 4, 8mg

Pipericillin + Tazobactam, PFI 2+.25, 3+.375, 4+.5¢g
Pramipexole, Tablets 0.18 mg, 0.7 mg

Pravastatin, Tablets 10, 20, 40 mg

Quetiapine, Tablets 25, 100, 150, 200, 300 mg

Quinapril + HTZ Tablets, 10+12.5, 20+12.5, 20+25 mg
Rabeprazol, Tablets 20 mg

Raloxifene, Tablets 60 mg



Ramipril, Capsules 1.25,2.5,5,10mg

Ramipril, Tablets 1.25,2.5,5,10mg

Ranitidine, Tablets 150, 300 mg

Repaglinide, Tablets 0.5, 1, 2 mg

Ribavirin, Capsules 200 mg

Ribavirin, Tablets 200 mg

Risperidone, Film-coated tablets 0.5, 1, 2, 3, 4, 6 mg
Risperidone, Oral solution 1 mg/ml

Ropinirole, Tablets 0,25, 0,5, 1, 2, 5 mg
Roxithromycin, Film-coated tablets 150, 300 mg
Sertraline, Film-coated tablets 50, 100 mg
Sildenafil, Tablets 25,50,100 mg

Simvastatin, Film-coated tablets 5,10, 20, 40, 80 mg
Sumatriptan, Tablets 25, 50, 100 mg

Sumatriptan succinate, Tablets 50, 100 mg
Terbinafine, Tablets 125, 250 mg

Ticlopidine, Tablets 250 mg

Topiramate, Tablets 25, 50, 100, 200 mg
Torsemide, Tablets 5, 10mg

Tramadol, Effervescent tablets 50, 100 mg
Tramadol, Solution (drops) 100 mg / ml

Valaciclovir, Tablets 250, 500, 1000 mg

Valsartan, Tablets 40, 80, 160 mg

Valsartan + HCTZ, Tablets 80 + 12,5mg, 160 + 12,5mg, 160 +
25mg

Venlafaxine, Capsules ER 37.5, 75, 150 mg
Venlafaxine, Tablets 25, 37.5, 50, 75 mg
Zidovudine Capsules 100, 250 & 300mg

Zolpidem, Film coated tablets 5, 10 mg

(*) This offer is not valid in some countries, kindly inquire about validity in
your country.



